
 
 
 

U.S. Department of the Interior 
Bureau of Reclamation March 2015 

 
 

 

 

 

Final Environmental Assessment 
 

West Hills Water Treatment Plant 
 
EA-12-096 
 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Mission Statements 
 

The mission of the Department of the Interior is to protect and 

manage the Nation’s natural resources and cultural heritage; 

provide scientific and other information about those resources; and 

honor its trust responsibilities or special commitments to American 

Indians, Alaska Natives, and affiliated island communities. 

 

The mission of the Bureau of Reclamation is to manage, develop, 

and protect water and related resources in an environmentally and 
[...]
changes are indicated by vertical lines in the left margin of this document. 

1.1 Background 

The City of Hollister (City) is located in northwestern San Benito County, 

California, east of Monterey Bay and west of Interstate 5 (see Figure 1-1).  

Residents of the Hollister Urbanized Area currently use a combination of 

groundwater and imported Central Valley Project (CVP) surface water.  Although 

treated drinking water in the Hollister Urbanized Area meets all primary federal 

and state drinking water standards, high total dissolved solids in source 

groundwater (800 to 1,200 mg/L, compared to 250 to 300 mg/L for imported 

surface water) have created a need for home water softeners, particularly in the 

western portion of the Hollister Urbanized Area.  The high concentration of 

minerals and salinity also limits options for reuse and disposal of wastewater at 

the City’s water reclamation facility downstream, due to its incompatibility with 

groundwater and crops. 

 

In order to address long-term water needs, Hollister completed a Master Plan and 

Coordinated Water Supply and Treatment Plan in 2011 (State Clearinghouse 

#2010061069).  In addition to water quality improvement efforts, the plan also 

includes additional sources of supply to improve reliability.  This includes 

construction of a new water treatment plant located west of the Hollister 

Urbanized Area to receive their contracted CVP water at a new point of delivery, 

from the Hollister Conduit (Conduit), a federal facility.  The imported raw water 

would be treated at the plant and delivered to the existing distribution 

infrastructure in western Hollister.  Permission is needed from Reclamation to tap 

into the Conduit to receive their CVP water for use by the treatment plant. 

 

An Environmental Impact Report was prepared for the proposed water treatment 

plant by Environmental Science Associates on behalf of the San Benito County 

Water District.  Reclamation performed an independent review of the 

Environmental Impact Report and determined that much of the analyses are still 

valid and adequately assesses the environmental effects from the Proposed Action 

analyzed within this EA.  Where appropriate, the contents of this EA are adapted 

from the broader Environmental Impact Report (San Benito County Water 

District 2014), which is hereby incorporated by reference. 



 

2 

1.2 Need for the Proposed Action 

There is a need to improve the reliability and quality of water delivered to 

residents of the western portion of the Hollister Urbanized Area.  The purpose of 

the Proposed Action is to provide a new point of delivery for San Benito County 

Water District’s CVP water, to serve a new water treatment plant. 

 

 

 
Figure 1-1 Proposed Action Area 
(San Benito County Water District 2014) 



Final EA-12-096 

3 

1.3 Scope 

The project site is located in an unincorporated area of San Benito County just 

outside of the southwestern boundary of the City in the hills north of Union Road 

(see Figures 1-1 and 2-1).  The proposed treatment plant site consists of two 

vacant parcels totaling approximately 33 acres that are jointly owned by the City, 

San Benito County Water District and Sunnyslope County Water District.  New 

pipelines would be installed within the footprint of Richardson Road, a private 

easement north of the treatment plant site, Riverside Road and Nash Road. 

 

Construction is projected to take place over two years.  Once constructed, the 

treatment plant, pipelines and pump station would be considered permanent. 

1.4 Resources of Potential Concern 

This EA analyzes the affected environment of the Proposed Action and No Action 

Alternative in order to determine the potential direct and indirect impacts and 

cumulative effects to the following resources:   

 

 Water Resources 

 Land Use 

 Biological Resources 

 Cultural Resources 

 Indian Sacred Sites 

 Indian Trust Assets 

 Socioeconomic Resources 

 Environmental Justice 

 Air Quality 

 Global Climate 

 Noise 

 Traffic 

 

 



 

4 

 

 

 

 

(This Page Intentionally Left Blank) 

 



Final EA-12-096 

5 

Section 2 Alternatives Including the 
Proposed Action 

This EA considers two possible actions: the No Action Alternative and the 

Proposed Action.  The No Action Alternative reflects future conditions without 

the Proposed Action and serves as a basis of comparison for determining potential 

effects to the human environment. 

2.1 No Action Alternative 

Under the No Action Alternative, the water treatment plant would not be 

constructed.  Planned improvements to the existing water infrastructure would 

still be implemented, but the system’s capacity would not be expanded.  Low-

quality groundwater would continue to be used by much of the population of the 

Hollister Urbanized Area.  Without improvements in source water, opportunities 

for reuse of reclaimed water downstream would be limited. 

2.2 Proposed Action 

Reclamation proposes to authorize San Benito County Water District to make a 

connection to the Conduit (at the San Juan Lateral) for the purpose of delivering 

their CVP water allocation to a proposed new water treatment plant.  This would 

involve issuing a Mid-Pacific Region-specific permit (MP-620) for modification 

of federal facilities, as well as an authorization to add a new point of delivery for 

CVP water.  As described in Chapter 2 of the Environmental Impact Report (San 

Benito County Water District 2014), the main components of the Proposed Action 

include construction and operation of a raw water pump station, the West Hills 

water treatment plant itself, and raw and treated water transmission pipelines.  

Preliminary design drawings of the West Hills water treatment plant, pipelines, 

and associated facilities are presented in Figures 2-1 and 2-2. 

 

Raw Water Pump Station 
Raw water would be supplied to the West Hills water treatment plant via a new 

pipeline from the Conduit, which follows Union Road southwest of the site.  To 

lift the water to the water treatment plant, a pump station would be built adjacent 

to Reclamation’s Conduit on the north side of Union Road at the intersection with 

Richardson Road.  Two pumps would initially be installed to meet the project’s 

pumping capacity of 4.5 to 6.0 million gallons per day (mgd) of raw water to the 

new plant, with a third pump on standby.  Sodium permanganate would be stored 

in a building for use as a preoxidant for seasonal iron and manganese removal.  

 



 

6 

Raw Water Pipeline 
A 20-inch diameter pressurized raw water pipeline would extend 3,500 feet 

northeast from the pump station to the water treatment plant.  The pipeline would 

be installed within Richardson Road at a depth of approximately 4 feet. 

 

Water Treatment Plant 
The water treatment plant would be comprised of treatment facilities, solids 

handling facilities, treated water storage tanks, an administration and operations 

building and associated facilities.  Facilities would be constructed for an initial 

design capacity of 4.5 to 6 mgd, with the potential for a future design expansion 

to 9 mgd.  The primary treatment processes, storage tank, and the distribution 

system would be supplied by gravity.  Component systems of the treatment plant 

are described in greater detail below. 

 
Pretreatment 

The pretreatment and filtration process would consist of tanks, pipes and 

equipment within a facility on the eastern portion of the site.  The pretreatment 

system includes a powdered activated carbon pre-contact tank, coagulation tank, 

flocculation tank, and settling tank for enhanced removal and adsorption of 

organic matter, as well as objectionable taste and odor.  Powdered Activated 

Carbon would be stored and dosed by a silo feed system adjacent to the 

pretreatment equipment. 

 
Filtration 

Downstream of the pretreatment system, the plant’s filtration system would 

provide supplemental removal of turbidity, coagulated organic material, and 

oxidized particulate iron and manganese.  To keep the plant’s filters functional, 

the filters would be cleaned by backwashing with treated water, and air scouring. 

 
Chemical Feed and Storage Facilities 

The chemical systems at the proposed plant site include sulfuric acid, preoxidant, 

powdered activated carbon, polymer, coagulant, sodium hydroxide, sodium 

hypochlorite, and ammonia.  In addition, sodium permanganate would be stored 

and fed at the proposed raw water pump station site.  All chemical piping located 

outside of the chemical containment area would be installed in double-walled 

piping. 

 
Solids Handling 

The solids handling process would include dewatering and storage of sludge 

generated from the pretreatment system and backwash water.  Proposed solids 

handling facilities would include two wash water basins located north of the 

pretreatment and filtration components; two reclaimed water pumps at the 

northern end of the wash water basins; and three drying beds at the northwestern 

end of the project site.  If the water treatment plant is expanded in the future as a 

separate project, a fourth drying bed would be added. 

 

 



Final EA-12-096 

7 

 
Figure 2-1 Conceptual Proposed Improvements 
(San Benito County Water District 2014) 



 

8 

 

 
Figure 2-2 Proposed Water Treatment Plant Layout 
(San Benito County Water District 2014) 

 



Final EA-12-096 

 

9 

 

Filter backwash waste would be fed to the wash water basins and then to drying 

beds for evaporative drying prior to ultimate landfill disposal.  Excess water 

would be redirected to the plant influent upstream of the pretreatment system. 

 
Treated Water Storage Tank 

A treated water storage tank would be constructed southeast of the administration 

and operations building.  This tank would have an approximate capacity of 

550,000 gallons and due to the sloped terrain of the tank site, would likely be 

partially buried.  If the water treatment plant is expanded in the future, a second 

tank would be constructed at the same location. 

 

Administration and Operations Building 
An administration and operations building would accommodate the plant 

operators and maintenance staff. The approximately 5,000 square foot building 

would house a control room, laboratory and other facilities. 

 

Site Security 
A security monitoring system would be installed at the project site and would 

include video surveillance, building perimeter and microwave intrusion sensors, 

an intercom at the plant entrance, and access control systems.  Fencing and 

cameras with lighting would also be constructed along the perimeter of the plant 

site.  Downward-directed outdoor security lighting would be installed at the 

parking area, along roads within the plant site and along building walls.  

 

Landscaping and Drainage 
Landscaping would be installed within and adjacent to the administration 

building, other facilities and along the plant’s perimeter to establish a landscaped 

setting for the treatment plant. Native plant species around the buildings would be 

low-lying, and trees would be planted strategically among the facilities to provide 

shade, and in certain areas where screening would be effective, at the base of 

larger facilities.  Runoff from impervious surfaces at the water treatment plant site 

would drain to vegetated swales and then to the seasonal relict wetland located on 

the site in a manner similar to the present condition (see Figure 2-2). 

 

Access Improvements 
Access to the water treatment plant would be by way of Union Road and 

Richardson Road. Richardson Road provides access to two residences east of the 

proposed West Hills water treatment plant site, ranch facilities and vehicle storage 

at the base of the hill adjoining Union Road.  San Benito County Water District 

would coordinate with the adjacent landowners to improve Richardson Road to a 

20-foot-wide paved road to provide adequate access. 

 

Eight standard mixed use parking stalls and one space reserved for disabled 

persons would be located at the administration building for employees and 

visitors.  The paved driveway within the plant would be at least 24 feet wide and 



Final EA-12-096 

10 

would loop past the administration building, filter area, and solids lagoon and 

back to the entrance.  

 

Treated Water Pipeline 

To deliver treated water from the water treatment plant to the existing distribution 

system within the Hollister Urbanized Area, a new 20-inch diameter gravity flow 

pipeline would be constructed.  The pipeline would extend approximately 1.6 

mile from the water treatment plant within an existing right-of-way and driveway 

on private land to Riverside Road, south along Riverside Road, northeast along 

Nash Road, and then tie in with the existing water distribution system at the 

intersection of Nash Road and Line Street.  The pipeline trench would be 

approximately 4 feet wide and 5 feet deep, with the pipeline installed at a depth of 

approximately 4 feet.  At the Nash Road Bridge crossing over the San Benito 

River, the pipeline would be installed within the existing bridge box, within two 

bays with utility openings.  No construction would be necessary within the river 

or riverbank. 

2.2.1 Environmental Commitments 

San Benito County Water District must implement the following environmental 

protection measures to avoid and/or reduce environmental consequences 

associated with the Proposed Action (Table 2-1) as well as all measures and terms 

and conditions included in the associated Section 7 Endangered Species Act 

compliance document (see Appendix C).  Environmental consequences for 

resource areas assume the measures specified would be fully implemented.  

Copies of all environmental compliance reports will be submitted to Reclamation. 

 
Table 2-1 Environmental Protection Measures and Commitments 
Resource Protection Measure 

Water 
A site drainage plan shall be prepared and incorporated into the final 
construction plans. 

Water and Biological 
Resources 

A Storm Water Pollution Prevention Plan shall be prepared to limit 
erosion impacts from construction. 

Air Quality 
Fugitive dust shall be controlled as required by local air quality 
regulations. 

Noise 
Pipeline installation within paved roads will be limited to the hours of 
8:30 a.m. and 4:30 p.m. 

Noise 

Noise barriers will be constructed along the north and east sides of the 
water treatment plant air scouring system and backwash pump station, 
respectively. Additionally, a permanent barrier will be constructed along 
the east side of the raw water pump station. 

Traffic 
The construction contractor shall prepare a transportation management 
plan in coordination with San Benito County and the City in order to 
mitigate traffic disruptions. 

Biological Resources A U.S. Fish and Wildlife Service (USFWS)-approved biologist will 
conduct preconstruction burrow inspections to identify California tiger 
salamanders and California red-legged frogs in underground burrows.  
The name(s) and credential(s) of the biologist(s) will be submitted to 
the USFWS at least 30 days prior to the commencement of work. 



Final EA-12-096 

 

11 

Resource Protection Measure 

Biological Resources All animal burrows occurring within the proposed exclusion fence area 
will be visually scoped and hand excavated by the USFWS-approved 
biologist.  

a. The first burrow inspection will occur after survey stakes are 
installed to identify the location of exclusion fencing, and 
before any other activity in the proposed work area.  

b. The second burrow inspection will occur after installation of the 
exclusion fence.  

Biological Resources If substantial rainfall (> 0.5 inch of rain in a 24-hour period) occurs, 
work activities must cease until the USFWS-approved biologist has 